
Installation Instructions
VW Passat (Except 4Motion)

VW Passat Wagon (Except 4Motion)

VW CC
Note: Fascia trim required

Part Numbers:

24848      
60264      
77221      

24831 (U-HAUL)

Hitch Shown In Proper Position

Wiring Access Location:  Passat Sedan  PC1, 2 
Wagon PC1,2 
CC- TBA

Equipment Required: Utility Knife

Wrenches: T-20, T-25 Torx Driver y, 
13mm, 11/16” and Extension Driver

Drill Bits: 1/2”

1. Remove plastic fascia covering the passenger side frame rail of the vehicle by removing the (5) Torx screws.  Return plastic fascia
covering and screws to vehicle owner. Remove the two plastic fascia nuts from the fascia tabs (Do not discard).

2. Remove the (2) bolts from the exhaust hanger bracket as shown in Figure 1 to lower the exhaust.  Return bolts to owner.
3. Slide the driver’s side bracket above the exhaust bracket. Note: Sandwiching the hitch bracket between frame and exhaust hanger bracket.

Using the (2) M8  bolts loosely tighten the fasteners. Note: Rotate the hitch for ease of installation.
4. Align the passenger bracket with the locating edge and the tab see Figure 2 (check hitch for alignment perpendicular of the vehicle

making sure the bracket is flat against the frame rail).  The passenger side bracket may need to be pushed flat against the frame
rail.  Then using the hitch as a template mark the hole locations.  Drill the 1/2” holes.

Optional: Lower the hitch to drill (2) 1/2” hole into the frame rails. Repeat step 3.
5. Fishwire the passenger side fasteners through the access slot in the frame rail, through the side bracket of the hitch (rearward

attachment first) and install conical washers and hex nuts.
6. Trim the Fascia on the driver’s side near the exhaust as needed.  Obtain vehicle owners approval before cutting.
7. Reattach fascia tabs

Tighten all 7/16-14 Gr. 5  fasteners with torque wrench to 50 Lb.-Ft. (68 N*M)

1111 Qty. (2) Bolt M8 X 1.25 X 55 CL 9.8 4444 Qty. (2) Conical Washer 7/16”

2222 Qty. (2) Bolt, Carriage 7/16-14 X 1.50 GR 5 5555 Qty. (2) Nut 7/16-14

3333 Qty. (2) Block  ¼ X 1 X 3 6666 Qty. (1) Pull wire

Tighten all M8 X 1.25 CL9.8  fasteners with torque wrench to 20 Lb.-Ft. (27 N*M)

Note: check hitch frequently, making sure all fasteners and ball are properly tightened.  If hitch is removed, plug all holes in trunk pan or other body panels to 
prevent entry of water and exhaust fumes.  A hitch or ball which has been damaged should be removed and replaced.  Observe safety precautions when working 
beneath a vehicle and wear eye protection.  Do not cut access or attachment holes with a torch.
This product complies with safety specifications and requirements for connecting devices and towing systems of the state of New York, V.E.S.C. Regulation V-5 
and SAE J684.

2000 LB (908 Kg) Max Gross Trailer Weight

200 LB (90.8 Kg) Max Tongue Weight

Do Not Exceed Lower of Towing Vehicle 
Manufacturer’s Rating or

Drawbar must be used in the 
RISE position only.

Drawbar Kit:
3594

Fastener Kit: 24848F

Fascia

Frame Rail

Exhaust Hanger

Figure 2

Figure 1

Passenger Frame Rail 

Cut-away for View

Fascia area to be trimmed, 
depending on vehicle style

Frame Rail

1111
1111

4444
5555

2222
3333

Pull Wire

Exhaust Hanger
Bracket

Existing 

Weld Nuts

Drilled Holes

Exhaust

Tab

Access SlotLocating 

Edge

Fascia trim required.  Obtain vehicle owners approval before cutting

Tab

Locating 
Edge

6666

(Sold separately)

Reese Towpower products are your right choice if you need quality and reliability.                Discover other trailer hitches and towing on our website.

https://www.carid.com/trailer-hitches.html
https://www.carid.com/reese-towpower/



